

TEST CERTIFICATE

CT-2018-02-12-02

Product: Laminate flooring according to EN 13329,
thickness 12 mm

Company: DSO Sp. z o.o.
ul. 1 Maja 52
PL 47-100 Strzelce Opolskie

Order: Determination of emissions according to "Arrêté relatif à l'
étiquetage des produits de construction ou de revêtement de
mur ou de sol et des peintures et vernis sur leurs émissions de
polluants volatils, 2011"

Reports: 2517603/3 dated 2018-02-12

Result: The emissions of the tested laminate floorings meet the requirements of
the **emission class A+**.

Dresden, 2018-02-12


Head of laboratory





Engineer in charge